H % Content

HB LR GELL I o ovvoevvvevee s 1
LRI 1275 e 2
1. 2B R LA AR B F B LAAF TN L-3JI1718 1 oo 2
L3R Z RN 2-ATITR T oottt 3
LA R IIEITR1-51 oo 4

e = 0k OO 5
22TFFE L ZEML AT LA TR oo 5

2 B LG ZE TR oo 6
D AYFBRE R AEB LU oo eveoeeeeeee e 7
2.4 Gear wheel disassembly PrOCESS..............rvverrvvrerrvessresesessessesesssesssssesssssesesseesesnes 7
2 SRR FVHRLIAE oo 8
2 YRR M B T BB UL v 9
Remove the controller components and electrical cOMPONENtS..................ovvverervverrrreenn. 9

= B LR S 22255 i i central motor installation Process............o.eeeveveeeeeen.. 12

3. 1488 SR 2 2 1 22245 controller INStAllAtioN ............o...ervveeeeeeieeeeeeeeeeeeeeee e 12

3.2 LA i) ZeEmotor assembly installation...........cocoevevceveviieveeeciciceeeeeeeee 12

3.3 J14E 4L 2235 Torque Sensor INStAllAtion.............co..ov..veeveeeeeeeeeeeeee e 14



10 B LR G A

Central Motor Composition

AHUIN MG 25 3 S AL AL, AR B H 5y 3R sy L. %R

Al fEhlEdaer, mE-1R.
The central motor is composed of chain wheel and motor main body. The main body
is divided into 3 parts: motor unit, torque sensor unit, controller unit. As shown in

Figure 1-1.

o B AL,

FRAHF AL

A pabiE e IR M

Kl7R1-1
Figure 1-1



LIEAL AN B 1-2 3 -

Complete motor as shown in Figure 1-2:

K< 1-28 1
Figure 1-2 complete motor

L2BAAFE M T o SR an B -3 -

1.2 Complete motor includes main body and chain wheel, as shown in Figure 1-3:

B 1-3 4 K F S 4L
Figure 1-3 Main body and Chain wheel



L3R =K an B 2-4 78 -

1.3 Three main parts as shown in figure 2-4:

TIFEfR R A

Torque sensor unit

i
o

A

Controller unit

HATLZL A

Motor unit

Kl 7s1-4
Figure 1-4



LA R AR A R 1-5

1.4 The remaining parts as shown in figure 1-5:

8 W

wAAERT A AT

Rear cover Dust cover

REFCHIF AR AL

Gear wheel Cover

E7R1-5
Figure 1-5



. E BRI IREARE

Central motor disassembly process

2.1 B LS TR

2.1 Central motor repair tool

TEAT S 4efE it B b WM B LU MBI TRAAART —&. FE4 R
TR T) IR T) RSk AR A AR, AR PR 2- 1T R

In the process of the maintenance of this product, will need to use the
following tools: Allen wrench, circlip pliers, vice, phillips screwdriver,
screwdriver, and hammer. Shown as 2-1:

—_1
-

———

-t
m‘( |

-
B T H AR
Auxiliary tool Gear pulling tool
&2-1
Figure 2-1

2208 M- PRl iR

Chain wheel. cover. dust cover disassembly process

SERI NS ART . PRERA 4 ESAMS< 1A S A EAEAIRET . Bl e BT B 7K 3
IRJG 3 R BR T AR LA R 34N MAx TOMRET K2 B A2 sz LA FI 2 AV RET EXT%E)?ZZ

Bishss, nE2-2fR.
Wlth an Allen wrench, tooth plate to remove 5 x 14 M5 inner hexangular set
screw cylinder, then remove the waterproof cover, then remove the cover
plate,then remove 3 M4 x 10 screws respectivelyand the 2 screws on dust
cover, and then remove the cover plate and dust cover. Shown as 2-2:



3 \\

S

7R2-2
Figure 2-2

2.3HUHL A s

2.3 Motor rear cover disassembly process

BEHNASART, JFERANMAXT4RB LN AN AIRZZ, WE2-3F7R.
With an Allen wrench, to remove four M4 x 14 round head hex socket screws. Shown
from Figure 2-3:



K7R2-3
Figure 2-3

244K R R AR AL

2.4 Gear wheel disassembly process

i PR PRER O30 AT R 58, AR RIS R AR, aE2- 4P .

Use the circlip pliers to remove @ 30 axis with the spring, remove wheel gear with
gear pulling tool.




Kehrfig ESAMRET I8 E AEVTHCRET FLAL . I FT A 7S AR B TR 1 @ o ] et
BT, UM KU

Pull out the five screws in gear screw hole, and use the Allen wrench clockwise
rotation of the screw and remove the big gear.

K7R2-4
Figure 2-4

259k B S

2.5 Torque components disassembly

PR AR R e, IR R RER S FO1sRE, Bl . KihS
P S A R BR L a0 R BI2-5 R .

Remove the torqueoil seal and use circlip pliers to remove ® 15
circlip underoil seal, take out gasket. Pull out the cable connected
to the controller, shown as Figure 2-5:

THi

Oil seal

¥ J i\ Fr Spring and gasket 7



#3428 connect cable

Fercrb o, B AL A AL

Tapping axis, torque sensor module
K 752-5

Figure 2-5

2.63r B {4 K LA

Remove the controller components and electrical components

2.6. 1R R AL 5 b S AL R, IRER SRS, B IRET . 1
BAL T IR ER VR R, g 2-6-1.

Removing the controller component connections with electrical
components, remove line pressing board screw, rivet welding pieces of
screw. Pay attention to on the riveting welding pieces of elastic washer,
see figure 2-6-1.



BIEE FrRiveting weld piece FE 2k fit Line pressing board

F7R2-6-1
Figure 2-6-1

2.6. 20k PR AL AFA M MAX 12500 IRET . BU LR & 2-6-2,

2.6.2 Remove motor components four M4 x 12 cross countersunk head screw, remove
the motor components, shown from 2-6-2.

44EM4x12

WEET N EEM4*12 screw place 1444 Motor component

10



BT B Je hife 4 fftake off nylon gear assembly

Kl 7R2-6-2

2.6 3UFIRHS B R AL MMIX6+ UK BT . F— IR T FH L, T
H AL, SRR, AIE2-6-3F 7K. Remove the two screws M3x6

from the bottom of the controller, use the screw driver to press the line card, take off
the controller assembly, pull out the controller wiring harness

M3YOHRET FLOLIFER 2 B 35 il 5 M 2k F-the position of M3x6, pull out the

comtroller wiring harness

11



=. FEBEILRSGEH 2R fEcentral motor installation

process

3.1 25204 1) 22 S controller installation

PR3- VR g LN TR, FRR2AMIx6-+ - PUKMRET 238 2 4 43 IS HK o
Put the controller into the main body, and put the two M3x6 screws to the bottom of
the controller

& 7~ AR B4 2% B L FL 8 A\ the three black wires entrance this hole

M3x6HRET M3 %6 screw position

Kl 7R3-1
3. 2L B 2 motor assembly installation

3.2.1°F Je o thi ke o B 44 5) W & B FT-EMSOL ¥ i, 4 /R 3-2-1. Paint the
grease FT-EMS50L to the nylon gear balance, like below picture

12



E/R3-2-1

3.2.2% B it A E R 3-2-2 2235 N 44 F1 . Put the nylon gear to the main
body like below

Fl7R3-2-2

323N B, WMEIR3-2-30L B, I E44EMAx 12024 . Put the
motor to the position of below main body, like below picture and fix the four M4x12
SCTews

BT

FE7/R3-2-3

3.2.4 B3R 2 BV E T3 A b o Put the three spring washers to the

three riveting-welding chips

13



B B M #F riveting-welding chips

FeodR A DL R R A F3AM2. 54T B LT B . IR H2AM2.5x4--

J SRBRET [ 2 IRt . e R e LSRR, ANE3-2-4FR
Use the three M2.5%4 screws to locking the riveting-welding chips and spring
washers

connect line

B R 95 LR AT IR 4R AR B4 T riveting-welding chips screws
K] 7R3-2-4

3.3 142 3 Torque sensor installation

33 UK3A R FE AR IR & 2 FAREROLE, IR0 R it EARFLAL AR
Je MRIAEE R AL B AR RS L NE3-3-117R . Install the three compressed

springs to below picture position of the main body, and entrance the connect line of
magnetic core to the main body hole, then make sure the locating plate of magnetic

14



core install to compressed spring

LR M ZE I FAR I FL A the hole of connect line and through main body

15



3N EDL B m3-3-1 three position plates shown as Figure 3-3-1

3328 EEANTS, FPIAERLCER, BT DA R KR HE,
mE3-3-2,

3.3.2 press the torgue sensor into the main body and confirm the connect cable
connecting well .afterwards install the copper gasket and circlip

Fl/R3-3-2

3.3 W HK22 1 29R R AR AN P 7R 22248 FF 8 N By [ 58 N 181 3-3-3

Install the HK2212 ball bearing as shown picture and put the copper gasket and
circlip as shown Figure 3-3-2

16



El/~3-3-3

334K EMAH LR B AN L, R RAREZ T, EEARR_LE A
PHERLE, WNE3-3-4f7R

17



3.3.4 put the locating pin onto the torgue sensor unit and press the big bearing into the

main body .Take notice of position of locating pin on big bearing as shown Figure
3-3-4

EPL%H locating pin

Kl /R3-3-4

3ASTHINZALTO M, ZRRE, HFHLRRALR, HT035EEHR L~
Confirm the installation without problem .Install the circlip and put line card into the

wiring harness and then seal up the line card and wiring harness with 703 sealing glue
as shown Figure 3-4-5.

RZR, WnE3-4-5,

18



< (ciyclip)
3-4-5

34.6 R AR T A 2R A5 K AR BUR B R SALIRET . ]

3-4-6Ff1 75 o
3.4.6 install the waterproof cover and sealing ring and then install the dust cover as
well as cover and locked them as shown picture 5 .As shown Figure 3-4-6

4

El7R3-4-6
3.4 TR B ASAMS X TABRET [ SE fE B4R | 2B K S 3-4-TF 7R o
3.4.7 The chain wheel is fixed on the main body by 5 PCS M5*14 screws and install
the waterproof cover as shown Figure 3-4-7

Kl/~3-4-7

19



